NBP-91-59

Narragansett Bay Regionalization Study 145 pp

Metcalf & Eddy

Narragansett Bay Estuary Program




NARRAGANSETT BAY
REGIONALIZATION STUDY

PREPARED FOR:
U.S.EPAREGIONI1
AND THE
NARRAGANSETT BAY PROJECT

PREPARED BY:
METCALF & EDDY

#NBP-91-59



Bl e B M BB MM Be ol B BEL B DU ML B B M OB M oo

FOREWORD

The United States Congress created the National Estuary Program in 1984, citing its concern for the
"health and ecological integrity” of the nation's estuaries and estuarine resources. Narragansett
Bay was selected for inclusion in the National Estuary Program in 1984 and designated an "estuary
of national significance” in 1988. The Narragansett Bay Project (NBP) was established in 1985.
[...]
Mixed Liquor Recycle
12-1.7 MGD, 10 HP Pumps

200% Q
fleration Tanks
Number 2
Stages/Tank 3
Dimensions 120 feet long

30 feet wide

15 feet deep
Aeration System :
Replace existing 12-20 HP mechanical surface aerators with 12-
40 HP mechanical surface aerators. Install 6 new 40 HP
mechanical surface aerators in new tanks.

Secondary Clarifiers
Number 1
Dimensions 110 foot diameter
12 feet deep
Return Sludge System 3-20 HP pumps at 1.33 MGD each
up to 100% Q
Intermediate Pump Station
4-13 MGD, 60 HP Pumps

15 feet TDH
Dual Media Filters
Number 5
Surface Area/Filter 30 feet by 20 feet
Media Depth 3 feet
Backwash Storage 490,000 gal. capacity

Costs to Provide Advanced Wastewater Treatment
Single Stage Nitrification and Denitrifying Filters

In order to retrofit the East Providence WWIF to provide the desired levels of
treatment using single stage nitrification and denitrifying filters, it is
estimated that the construction costs will be $11,956,000 for component items
alone. A listing of the costs of the necessary components is given in

Table 6-1. The estimated grand total of capital costs with all allowances is
$20,983,000. The present worth of the additional annual operating and
mainterance costs for providing this level of treatment is estimated to be
$13,963,000. A listing of the additional O&M costs for providing advanced
wastewater treatment using this option is given in Table 6-2. The present
worth of capital and O&M costs is estimated to be $34,946,000 as shown in
Table 6-3.

Combined Stage Nitrification-Denitrification and Dual Media Filters

In order to retrofit the East Providence WWIF to provide the desired levels of
treatment using combined stage nitrification-denitrification with dual media
filters, it is estimated that the construction costs will be $9,185,000 for
component alone. A listing of the costs of the necessary components is given
in Table 6-1. The estimated grand total of capital costs with all allowances

6-22




is $16,120,000. The present worth of the additional annual operating and
maintenance costs for providing this level of treatment is estimated to be
$10,564,000. A listing of the additional O&M costs for providing advanced
wastewater treatment using this option is given in Table 6-2. The present
worth of all costs is estimated to be $26,684,000 as shown in Table 6-3.

Feasibility of Providing Advanced Wastewater Treatment

Information of site availability is not clear. Based on 1989 effluent data,
the plant is underloaded and is producing nitrified effluent with BOD and
suspended solids levels below 10 mg/l even though its design year is 1995.
The feasibility of utilizing the abandoned trickling filters should be
investigated as their use could represent some costs savings.

6.4.5 Field's Point WWIF (Narragansett Bay Commission)

Existing Conditions

Service Area-Providence, North Providence, Johnston, portions of
Cranston and Lincoln

. Flow
Present Day Average 54.4 MGD
Design Average 65.0 MGD
Design Peak 91.0 MGD (Secondary)

200.0 MGD (Primary)
. Influent Loads

BOD Concentration 112 mg/1 (Existing)
126 mg/1 (Design)
Suspended Solids 166 mg/1 (Existing)
155 mg/l (Design)
Total Nitrogen 20 mg/l (Assumed)
. Process Type Conventional Activated Sludge
. Existing Process Units
Primary Clarifiers
Number 4
Dimensions 96 foot diameter
13 feet deep
Number 4
Dimensions 120 foot diameter

12 feet deep
Aeration Tanks

Number 10
Stages/Tank 1
Dimensions 72 feet wide

106.5 feet long .
17 feet deep
Aeration System Fine bubble diffused air
2-6050 cfm blowers

6-23

G

%"m



2-4525 cfm blowers

1-3000 cfm blowers
Secondary Clarifiers

Number 6

Dimensions 125 foot diameter
14 feet deep

Number 2 (Not in use)

Dimensions 115 foot diameter
9 feet deep

Number 5 {Not in use)

Dimensions 103 feet wide

103 feet long
11 feet deep
Return Sludge System 6 pumps at 10.8 MGD each
' 50-75% Q

Modifications for Advanced Wastewater Treatment

The site at Field's Point is very restricted. In order to incorporate many of
the required processes for upgrading the plant, some of the existing (but

abandoned) secondary clarifiers would have to be either replaced or put back
into use.

Modifications Indicated for Single Stage Nitrification and Denitrifying

Filiters
. Modified or Additional Process Units
Primary Clarifiers None
Aeration Tanks
Number 5
Stages/Tank 1
Dimensions 72 feet wide

109.5 feet long

17 feet deep
Aeration System Add new

2-6050 cfm blowers

2-4525 cfm blowers

1-3000 cfm blowers

Secondary Clarifiers

Convert 3 of the 5 square clarifiers to 100 foot diameter
circular (as has been done with primary clarifiers)

Use 1 one of two abandoned 115 foot diameter clarifiers

Return Sludge System Use all return sludge pumps
Intermediate Pump Station

4-30 MGD, 200 HP

|

§ 15 foot TDH

| Downflow Denitrifying Filters :
| Number 36

Surface Area/Filter 40 feet by 30 feet

6-24



Media Depth 6 feet
Backwash Storage 4,800,000 gal. capacity
Methanol Storage and Feed System
120,000 gal. capacity

Modifications Indicated for Combined Stage Nitrification-Denitrification and
Dual Media Filters

. Modified or Additional Process Units
Primary Clarifiers None
Anoxic Zones
Number 15

Mixers 60 |
Mized Liquor Recycle
15-8.67 MGD, 10 HP Pumps

200% Q
Aeration Tanks
Number 5
Stages/Tank 1
Dimensions 72 feet wide

109.5 feet long

17 feet deep
Aeration System Add new

2-6050 cofm blowers

2-4525 cfm blowers

1-3000 cfm blowers

Secondary Clarifiers

Convert 2 of the 5 square clarifiers to 100 foot diameter
circuiar (as has been done with primary clarifiers). Use both
abandoned 115 foot diameter clarifiers

Return Sludge System Use all return sludge pumps
Intermediate Pump Station

4-30 MGD, 200 HP Pumps

T N

15 foot TDH
Dual Media Filters
Number 0
Surface Area/Filter 40 feet by 30 feet
Media Depth 3 feet
Backwash Storage 1,450,000 gal. capacity

Costs to Provide Advanced Wastewater Treatment
Single Stage Nitrification and Denitrifying Filters

In order to retrofit the Field's Point WWIF to provide the desired levels of
treatment using single stage nitrification and denitrifying filters, it is
estimated that the construction costs will be $40,945,000 for component items
alone. A listing of the costs of the necessary components is given in

Table 6-1. The estimated grand total of capital costs with all allowances is
$71,859,000. The present worth of the additional annual operating and

6-25




maintenance costs for providing this level of treatment is estimated to be
$53,982,000. A listing of the additional O&M costs for providing advanced
wastewater treatment using this option is given in Table 6-2. The present

worth gf capital and O&M costs is estimated to be $125,841,000 as shown in
Table 6-3.

Combined Stage Nitrification-Denitrification and Dual Media Filters

In order to retrofit the Field's Point WWTF to provide the desired levels of
treatment using combined stage nitrification-denitrification with dual media
filters, it is estimated that the construction costs will be $29,483,000 for
component items alone. A listing of the costs of the necessary components is
given in Table 6-1. The estimated grand total of capital costs with all
allowances is $51,743,000. The present worth of the additional annual
operating and maintenance costs for providing this level of treatment is
estimated to be $34,677,000. A listing of the additional OAM costs for
providing advanced wastewater treatment using this option is given in Table
6-2. The present worth of capital and 0&M costs is estimated to be
$86,420,000 as shown in Table 6-3.

reasibility of Providing Advanced Wastewater Treatment

The existing abandoned secondary clarifiers at Field's Point must undergo
modification or demolition in order to provide space for advanced wastewater
treatment. The square clarifiers should be converted to circular tanks in a
similar manner as were the primary clarifiers. Depending upon the advanced
wastewater treatment process option chosen, two or three of these clarifiers
could have to be modified. Because of the restricted site area the clarifiers
not converted must be demolished to accommodate either filters or additional
aeration tanks. The capacity of the existing intermediate pump station
conveying flow to the aeration tanks must be confirmed to ensure that the new
battery of aeration tanks may be served as well. Furthermore, if the anoxic
zones must be placed preceding the existing pump station, then the capacity of
that pump station would have te be much higher. If the newly acquired parcel
of land directly across the street is available, the filtration process may be
constructed within that area.

6.4.6 Warwick WWIF

Existing Conditions

. Service Area  Warwick
. Flow
Present Day Average 3.62 MGD

Design Average 5.2 MGD
Design Peak 13 MGD

. Influent Loads *
BOD Concentration 208 mg/1 (Existing)

225 mg/1 (Design)

Suspended Solids 196 mg/1 (Existing)

6-26




200 mg/1 (Design)

Total Nitrogen 30 mg/1 (Assumed)
. Process Type Conventional Activated Sludge
. Existing Process Units
Primary Clarifiers
Number 2
Dimensions 108 feet long
30 feet wide
7 feet deep
Aeration Tanks
Number 6
Stages/Tank 1
Dimensions 22 feet wide

180 feet long
12.5 feet deep
Aeration System Fine bubble diffused air
3-5000 cfm blowers (1 standby)
Secondary Clarifiers

Number 3
Dimensions 70 foot diameter
9 feet deep
Return Sludge System 4 pumps (2 standby) at 1.5 MGD each
60% Q

Modifications for Advanced Wastewater Treatment

Under present loading conditions and process configuration, there does not
seem to be a need for modifications to the aeration tanks to provide
nitrification. However, previous facilities planning figures from 1982
indicate significantly higher loadings than are being experienced. If these
loadings are ever experienced then expansion of the aeration tanks may be
necessary in order to provide the levels of treatment desired. For the
purpose of this study, no additional aeration tanks were considered necessary.

Modifications Indicated for Single Stage Nitrification and Denitrifying
Filters

. Meodified or Additional Process Units
Primary Clarifiers None
Aeration Tanks
Number None
Stages/Tank
Dimensions
Aeration System .
Secondary Clarifiers None
Return Sludge System 2 new pumps at 1.5 MGD each
100% Q )

Intermediate Pump Station
3-6.5 MGD, 40 HP pumps
15 foot TDH

6-27



Downflow Denitrifying Filters

Number
Surface Area/Filter 30 feet by 20 feet
Media Depth 6 feet

Backwash Storage 965,000 gal. capacity

Methanol Storage and Feed System
20,000 gal. capacity

Modifications Indicated for Combined Stage Nitrification-Denitrification and
Dual Media Filters

. Modified or Additional Process Units

Primary Clarifiers None
Anoxic Zones
Number 6
Mixzers : 24-1 HP Turbine Mixers

Mized Ligquor Reecycle
: 3-3.5 MGD, 20 HP Pumps

(200% Q)

Aeration Tanks

Number None

tages/Tank

Dimensions
Aeration System None
Secondary Clarifiers None
Return Sludge System 2 new pumps at 1.5 MGD each

- 100% Q

Intermediate Pump Station
3-6.5 MGD, 40 HP pumps

10 foot TDH
Dual Media Filters
Number 3
Surface Area/Filter 30 feet by 20 feet
Media Depth 3
Backwash Storage 490,000 gal. capacity

Costs to Provide Advanced Wastewater Treatment
Single Stage Nitrification and Denitrifying Filters

In order to retrofit the Warwick WWIF to provide the desired levels of
treatment using single stage nitrification and denitrifying filters, it is
estimated that the construction costs will be $6,686,000 for component items
alone. A listing of the costs of the necessary components is given in

Table 6-1. The estimated grand total of capital costs with all allowances is
$11,734,000. The present worth of the additional annual operating and
maintenance costs for providing this level of treatment is estimated to be
$6,070,000. A listing of the additional 0&M costs for providing advanced
wastewater treatment using this option is given in Table 6-2. The pgesent
worth of all costs is estimated to be $17,804,000 as showrr in Table 6-3.

6-28



Combined Stage Nitrification-Denitrification and Dual Media Filters

In order to retrofit the Warwick WWIF to provide the desired levels of
treatment using combined stage nitrification-denitrification with dual media
filters, it is estimated that the construction costs will be $4,573,000 for
component items alone. A listing of the costs of the necessary components is
given in Table 6-1. The estimated grand total of capital costs with all
allowances is $8,026,000. The present worth of the additional annual
operating and maintenance costs for providing this level of treatment is
estimated to be $3,767,000. 4 listing of the additional O&M costs for
providing advanced wastewater treatment using this option is given in Table
6-2. The present worth of all costs is estimated to be $11,793,000 as shown
in Table 6-3.

Feasibility of ?roviding Advanced Wastewater Treatment

It may be possible to reconfigure the aeration tanks so that flow passes
through a number of stages rather than one long tank. Furthermore, the
configuration of these tanks may be such that they could be modified to place
the anoxic zones at the front end of the tanks through the addition of
Separating walls and the replacement of the aeration equipment in the zones
with mizers. In such a case additional aeration tankage may be required.
This possibility should be confirmed if combined stage nitrification-
denitrification implemented, if chosen.

6.4.7 West Warwick WWTF

Existing Conditions

. Service Area West Warwick
. Flow
Present Day Average 4.85 MGD
Design Average 5.0 MGD (Existing)
7.5 MGD {Under Const.)
Design Peak 18.1 MGD

o Influent Loads
BOD Concentration

Suspended Solids
Total Nitrogen
. Process Type
° Existing Process Units
Primary Clarifiers

Number
Dimensions

154 mg/1 (Existing)
225.6 mg/l (Design)
121 mg/1l (Existing)
221.5 mg/1 (Design)
30 mg/1l (Assumed)

Conventional Activated Sludge

"6 (Existing) .

50 feet long
16 feet wide
9.5 feet deep

6-29



Number
Dimensions

Aeration Tanks
Number
Stages/Tank
Dimensions

Number
Stages/Tank
Dimensions

Number

2 (Under Const.)
75 foot diameter
13 feet deep

2 (Existing, South)
1

28 feet wide

140 feet long

10 feet deep

2 (Existing, North)
3

28 feet wide

28 feet long

(84 feet long overall)
14.5 feet deep

2 (Under Const.)

Stages/Tank 3

Dimensicns

Aeration System
Secondary Clarifiers

Number
Dimensions

Number
Dimensions

Return Sludge System

55 feet wide

55 feet long

(165 feet long overall)
18.5 feet deep

Fine bubble diffused air
3-3000 cfm blowers

6 (Existing)

70 feet long

20 feet wide

9.5 feet deep

2 (Under Construction)
100 foot diameter

14 feet deep

3 pumps at 4.0 MGD each (Assumed)

50% Q

Modifications for Advanced Wastewater Treatment

The West Warwick WWTF is presently undergoing construction to expand the

design flow capacity from 5.0 mgd capacity to 7.9 mgd capacity.

construction is complete, the south side train will have been demolished and
the north side train will be abandoned, so that there is room to accommodate
If advanced

the necessary changes to provide advanced wastewater treatment.

wastewater treatment is implemented, the new train will remain and little or
no rehabilitative work should be needed.

Modifications Indicated for Single Stage Nitrification and Denitrifying

Filters

. Modified or Additional Process Units

Primary Clarifiers

Aeration Tanks
Number
Stages/Tank

None *

No new tanks
1 new stage per tank

6-30



Dimensions 55 feet wide
55 feet long
(220 feet long overall)
18.5 feet deep

Aeration System 2-4000 cfm blowers
Secondary Clarifiers None
Return Sludge System No new pumps

100% Q

Intermediate Pump Station
3-9 MGD, 60 HP Pumps

15 foot TDH
Downflow Denitrifying Filters
Number 10
Surface Area/Filter 30 feet by 20 feet
Media Depth 6
Backwash Storage 1,450,000 gal. capacity

Methanol Storage and Feed System
120,000 gal. capacity

Modifications Indicated for Combined Stage Nitrification-Denitrification and

Suzl Media Filters

. Modified or Additional Process Units